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FCC TEST REPORT
No. 150900353SHA-002

Applicant :  China Hualu Group Co., Ltd.

No.1 Hua Road, Qixianling Hi-Tech Zone, Dalian,
China

Manufacturer : Dalian Golden Hualu Digital Technology Co., Ltd.
No.1 Hua Road, Qixianling Hi-Tech Zone, Dalian,
China

Product Name : Blu-ray disc player and receiver

Type/Model : SOLO MOVIE, SOLO MOVIE 2.1, SOLO MUSIC

TEST RESULT : PASS

SUMMARY

The equipment complies with the requirements according to the following standard(s)
or specification:

47CFR Part 15 (2014): Radio Frequency Devices

ANSI C63.10 (2013): American National Standard of Procedures for Compliance
Testing of Unlicensed Wireless Devices

RSS-247 Issue 1 (May 2015): Digital Transmission Systems (DTSs), Frequency
Hopping Systems (FHSs) and Licence-Exempt Local Area Network (LE-LAN)
Devices

RSS-Gen Issue 4 (December 2014): General Requirements for Compliance of Radio
Apparatus

Date of issue: January 20, 2016

Prepared by: Reviewed by:
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Nemo Li (Project Engineer) Daniel Zhao (Reviewer)
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Description of Test Facility
Name: Intertek Testing Service Limited Shanghai
Address: Building No.86, 1198 Qinzhou Road(North), Shanghai 200233, P.R.
China

FCC Registration Number: 236597
IC Assigned Code: 2402B-1

Name of contact: Jonny Jing
Tel: 86 21 61278271
Fax: 86 21 54262353
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1 GENERAL INFORMATION

1.1 Description of Client

Applicant : China Hualu Group Co., Ltd
No.1 Hua Road Qixianling Hi-tech Zone, Dalian, China
Name of contact : Che Yongjin
Tel : 860411 84790599
Fax @ 860411 84790944

Email : cheyj@hualu.com.cn
Manufacturer : Dalian Golden Hualu Digital Technology Co., Ltd.

No.1 Hua Road, Qixianling Hi-Tech Zone, Dalian, China

1.2 Identification of the EUT

Product Name : Blu-ray disc player and receiver
Type/model : SOLO MOVIE, SOLO MOVIE 2.1, SOLO MUSIC

FCCID : YLZ-BTM869
IC : 9088A-BTM869

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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1.3 Technical Specification

Operation Frequency
Band
Protocol

Type of Modulation
Channel Number

Description of EUT

Antenna

Rating

Category of EUT
EUT type

Sample received date
Date of test

FCC ID: YLZ-BTM869
IC: 9088A-BTM869

2400 — 2483.5 MHz

Bluetooth Base Rate + EDR
GFSK, n/4-DQPSK, 8DPSK
79 channels

EUT is a Blu-Ray disc player and receiver, and has three
models. The models of SOLO MOVIE and SOLO
MOVIE 2.1 are the same except that audio circuit. The
models of SOLO MOVIE 2.1 and SOLO MUSIC are the
same except that SOLO MUSIC was disabled to play
BD/DVD disc. The SOLO MOVIE was chosen to
perform the full tests and the model of SOLO MOVIE
2.1 and SOLO MUSIC were chosen to perform the test
items of conducted emission and radiated emission, and
the worst data was listed in the report.

Pole antenna with reverse connector, 2.5dBi max

110-120V~ or 220-240V~, 50-60Hz, 1kW MAX.,
Class Il

Class B

X Table top
[] Floor standing

September 9, 2015
September 9, 2015 — October 12, 2015

TTRF15.247_V1© 2015 Intertek



Intertek

2 TEST SPECIFICATIONS

2.1 Standards or specification

47CFR Part 15 (2014)
RSS-247 Issue 1 (May 2015)

RSS-Gen Issue 4 (December 2014)

ANSI C63.10 (2013)

Test report no. 150900353SHA-002

2.2 Mode of operation during the test

Page 7 of 101

While testing transmitting mode of EUT, the internal modulation and continuously
transmission was applied.

The radiated emission and conducted emission has been tested with Bluetooth and
WiFi transmitting continuously at the same time.

The lowest, middle and highest channel were tested as representatives.

Freq. Band Modulation Lowest Middle Highest
(MHz) (MHz) (MHz) (MHz2)
GFSK 2402 2441 2480
2400-2483.5 1/4-DQPSK 2402 2441 2480
8DPSK 2402 2441 2480
2.3 Test software list
Test Items Software Manufacturer Version
Conducted ESxS-K1 R&S V2.1.0
emission
Radiated ES-K1 R&S V171
emission
2.4  Test peripherals list
Item No. Name Band and Model Description
1 Laptop computer | HP, EliteBook 2530P -
2 LCD TV SONY KLV-32V200A -
3 Resistor - -
4 SPI-USB - -

FCC ID: YLZ-BTM869

IC: 9088A-BTM869

TTRF15.247_V1© 2015 Intertek
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2.5 Instrument list
Selected Instrument EC no. Model Valid until date
X Shielded room EC 2838 GB88 2016-1-8
X EMI test receiver EC 2107 ESCS 30 2016-10-19
X A.M.N. EC 3119 ESH2-Z5 2016-12-16
[] A.M.N. EC 3394 ENV 216 2016-8-1
X Semi anechoic chamber EC 3048 - 2016-5-11
X EMI test receiver EC 3045 ESIB26 2016-10-19
X Broadband antenna EC 4206 CBL 6112D 2016-4-27
X Horn antenna EC 3049 HF906 2016-4-27
] Horn antenna EC4792-1 3117 2016-4-21
X Horn antenna EC4792-3 HAP18-26W  2016-6-11
[] Pre-amplifier EC 5262 pre-amp 18 2016-5-25
X Pre-amplifier EC 4792-2 TPAO0118-40 2016-4-10
[] High Pass Filter EC 4797-1 WHKX 1.0/15G-10SS  2016-1-8
X High Pass Filter EC 4797-2 WHKX 2.8/18G-12SS  2016-1-8
] High Pass Filter EC4797-3 WHKX 7.0/1.8G-8SS 2016-1-8
X Band Reject Filter EC 4797-4 WRCGV2400/2483/10SS 2016-1-8
[] Test Receiver EC 4501 ESCI 7 2016-1-13
X PXA Signal Analyzer EC5338 N9030A 2016-5-14
X Power sensor/Power meter EC4318 N1911A/N1921A 2016-4-8
[] Power sensor EC5338-1  U2021XA 2016-3-5
] MXG Analog Signal Generator EC5338-2 N5181A 2016-3-5
] MXG Vector Signal Generator EC5175 N51812B 2016-1-8

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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2.6 Test Summary

This report applies to tested sample only. The test results have been compared
directly with the limits, and the measurement uncertainty is recorded. This
report shall not be reproduced in part without written approval of Intertek
Testing Service Shanghai Limited.

TEST ITEM REFEFFcz:gNCE REFEIRCANCE RESULT
20 dB bandwidth 15.247)(1) | gt e L Tested
cuete | saon | G| e
MaximuFr)rcl) Vrileearlk output 15.247(b)(1) ng]ijzelgslze 1 Pass

RSS-Gen Issue 4

Radiated emissions 15.205 & 15.209 Pass
Clause 8.9
Emission outside the RSS-247 Issue 1
frequency band 15.247(d) Clause 5.5 Pass
Number of hopping RSS-247 Issue 1
frequencies 15.247(@)(1)(iii) Clause 5.1 Pass
) RSS-247 Issue 1
Dwell time 15.247(a)(1)(iii) Clause 5.1 Pass
Power I|n_e c_onducted 15.207 RSS-Gen Issue 4 Pass
emission Clause 8.8
. . RSS-Gen Issue 4
Occupied bandwidth - Clause 6.6 Tested

Notes: 1: NA =Not Applicable

2: This report is for the exclusive use of Intertek's Client and is provided
pursuant to the agreement between Intertek and its Client. Intertek's responsibility and
liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for
any loss, expense or damage occasioned by the use of this report. Only the Client is
authorized to permit copying or distribution of this report and then only in its entirety.
Any use of the Intertek name or one of its marks for the sale or advertisement of the
tested material, product or service must first be approved in writing by Intertek. The
observations and test results in this report are relevant only to the sample tested. This
report by itself does not imply that the material, product, or service is or has ever been
under an Intertek certification program.

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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2.7 Measurement uncertainty

The measurement uncertainty represents an expanded uncertainty expressed at
approximately the 95% confidence level using a coverage factor of k=2.

TEST ITEM MEASUREMENT UNCERTAINTY

Maximum peak output power +0.74dB

Radiated Emissions in restricted

frequency bands below 1GHz +4.900B
Radiated Emissions in restricted
frequency bands above 1GHz +5.02dB
Emission outside the frequency band +2.89dB
Power line conducted emission +3.19dB

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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3 20 dB Bandwidth

Test result: Pass

3.1 Limit

[] Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater.

X Frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125mW.

3.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

3.3 Test Procedure and test setup

The EUT was tested according to DA 00-705 (Filing and Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)

The 20 bandwidth per FCC § 15.247(a)(1) is measured using the Spectrum Analyzer
with Span = 2 to 3 times the 20 dB bandwidth, RBW>1% of the 20 dB bandwidth,
VBW>RBW, Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middle and highest channel).

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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3.4 Test Protocol

Temperature: 22°C
Relative Humidity: 54%
Modulation Channel 20dB &ﬂlzd)width Two-third?kogzli,andwidth
L 939.8 626.5
GFSK M 935.4 623.6
H 936.9 624.6

Channel L

ri Keysight Spectrum Analyzer - Occupied BW

[ SENSE:INT] | ALIGN AUTO _ [09:01:13 AM Sep 26, 2015

Span 2.5000 MHz ] Center Freq: 2.402000000 GHz Radio Std: None

Center 2.402 GHz

] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Span 2.5 MHz

#Res BW 30 kHz #V/BW 100 kHz Sweep 3.467 ms

Occupied Bandwidth Total Power 13.1 dBm

867.57 kHz

Transmit Freq Error 4.303 kHz OBW Power 99.00 %
x dB Bandwidth 939.8 kHz x dB -20.00 dB

msG 1File <0925 _0000.png> saved

FCC ID: YLZ-BTM869
IC: 9088A-BTM869

TTRF15.247_V1© 2015 Intertek



Intertek

Test report no. 150900353SHA-002
Page 13 of 101

Channel M

Fﬁ Keysight Spectrum Analyzer - Occupied BW [P 3]
] T} RF c [ SENSE:INT] [ ALIGN AUTC  [09:02:22 AM Sep 26, 2015
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref 20.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz Span 2.5 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.467 ms

Occupied Bandwidth Total Power 13.4 dBm
860.43 kHz

Transmit Freq Error -6.653 kHz OBW Power 99.00 %

x dB Bandwidth 9354 kHz x dB -20.00 dB

MsG 1) Alignment Completed STATUS

Channel H

Fﬁ Keysight Spectrum Analyzer - Occupied BW
] T RF 0¢ [ SENSE:INT] [ ALIGN AUTC  [09:02:52 AM Sep 26, 2015

Center Freq 2.4800000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz Span 2.5 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.467 ms

Occupied Bandwidth Total Power 13.6 dBm
863.78 kHz Freq Offset

Transmit Freq Error -5.839 kHz OBW Power 99.00 % Ok

x dB Bandwidth 936.9 kHz x dB -20.00 dB

FCC ID: YLZ-BTM869

IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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Modulation Channel 20dB Bandwidth Two-thirds of Bandwidth
(kHz) (kHz)
L 1264 842.7
n/4-DQPSK M 1235 823.3
H 1237 824.7
Channel L

[ sight Spectrum Analyzer - Occupie
Keysight Sp Analyzer - Occupied BW
g T 06

| sEnsE:INT] | ALIGN AUTO  [09:04:31 AM Sep 26, 2015
Center Freq: 2.402000000 GHz Radio Std: None
[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB

Trace/Detector

RF 500
Span 3.0000 MHz

Radio Device: BTS

Ref 20.00 dBm

Clear Write

Average

Max Hold

Center 2.402 GHz Span 3 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 4.133 ms Min Hold

Occupied Bandwidth Total Power 9.93 dBm

1.1727 MHz Detector

Average >
Transmit Freq Error 4.541 kHz OBW Power 99.00 % Auto Man

x dB Bandwidth 1.264 MHz x dB -20.00 dB

|

MSG STATUS

FCC ID: YLZ-BTM869

IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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Channel M
Fﬁ Keysight Spectrum Analyzer - Occupied BW = e =)
] T} RF c [ SENSE:INT] [ ALTGN AUTC  [09:04:58 AM Sep 26, 2015
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency

[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 11.1 dBm
1.1668 MHz

Transmit Freq Error -7.881 kHz OBW Power 99.00 %
x dB Bandwidth 1.235 MHz x dB -20.00 dB

MSG STATUS

Channel H

] T RF 50 O [ SENSE:INT] [ ALIGN AUTC  [09:05:33 AM Sep 26,2015
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 11.7 dBm
1.1729 MHz Freq Offset

Transmit Freq Error -6.375 kHz OBW Power 99.00 % Ol
x dB Bandwidth 1.237 MHz x dB -20.00 dB

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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Modulation Channel 20dB Bandwidth Two-thirds of Bandwidth
(kHz) (kHz)
L 1262 841.3
8DPSK M 1254 836.0
H 1255 836.7
Channel L

ri Keysight Spectrum Analyzer - Occupied BW
] T RF 500 DC [ SENSE:INT] | ALIGN AUTO  [09:06:28 AM Sep 26, 2015
Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.402000000 GHz

Center 2.402 GHz Span 3 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 10.4 dBm
1.1582 MHz

Transmit Freq Error 7.736 kHz OBW Power 99.00 %

x dB Bandwidth 1.262 MHz x dB -20.00 dB

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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Channel M
Fﬁ Keysight Spectrum Analyzer - Occupied BW = e =)
] T} RF c [ SENSE:INT] [ ALIGN AUTO  [09:07:01 AM Sep 26,2015
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency

[ Trig: Free Run Avg|Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.441000000 GHz

Center 2.441 GHz Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 11.6 dBm
1.1579 MHz

Transmit Freq Error -4.281 kHz OBW Power 99.00 %
x dB Bandwidth 1.254 MHz x dB -20.00 dB

MSG STATUS

Channel H

] T RF 50 O [ SENSE:INT] [ ALIGN AUTC _ [09:07:32 AM Sep 26,2015
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref 20.00 dBm

Center Freq
2.480000000 GHz

Center 2.48 GHz Span 3 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 4.133 ms

Occupied Bandwidth Total Power 12.1 dBm
1.1665 MHz Freq Offset

Transmit Freq Error -4.449 kHz OBW Power 99.00 % Ol
x dB Bandwidth 1.255 MHz x dB -20.00 dB

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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4  Carrier frequency separation

Test result:  Pass

4.1 Testlimit

[] Frequency hopping systems shall have hopping channel carrier frequencies
separated by a minimum of 25kHz or the 20 dB bandwidth of the hopping channel,
whichever is greater.

X Frequency hopping systems operating in the 2400-2483.5 MHz band may have
hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125mW.

4.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

4.3 Test procedure and test setup

The EUT was tested according to DA 00-705 (Filing and Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)

The Carrier frequency separation per FCC § 15.247(a)(1) is measured using the
Spectrum Analyzer with Span can capture two adjacent channels, RBW>1% of the
span, VBW>RBW, Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middle and highest channel).

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek
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4.4 Test protocol
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Temperature: 22 °C
Relative Humidity: 54 %
. Frequency Separation Limit
Modulation Channel (kH2) (kH2)
L 1004 > 626.5
GFSK M 1000 > 623.6
H 1004 > 624.6
Channel L

BE Keysight Spectrum Analyzer - Swept SA
eysight Sps lyz p
i [

ol RE [500 DC SENSE:INT] | ALIGN AUTO

Marker 1 A 1.004000000 MHz . Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

Ref Offset 1.5 dB
Ref 20.00 dBm

Center 2.402000 GHz

| = == |

Select Marker’
1
e

Normal

Properties»

Span 4.000 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 2.000 ms (1001 pts) —l

MSG

FCC ID: YLZ-BTM869
IC: 9088A-BTM869

TTRF15.247_V1© 2015 Intertek
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Channel M
Fﬁ Keysight Spectrum Analyzer - Swept SA (=0 T=
L/ ¥ | RF |50 DC SENSE:INT| | ALIGN AUTO |DQ:13133 AM
Marker 1 A 1.000000000 MHz Avg Type: Log-Pwr

PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB Select Marker
»

Ref Offset 1.5 dB 1
Ref 20.00 dBm S —

Normal

Center 2.441000 GHz Span 4.000 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 2.000 ms (1001 pts) |
MSG

Channel H

Fﬁ Keysight Spectrum Analyzer - Swept SA
= T | RE [500 DC

| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB

SENSE:INT] [09:15:26 AM

[ [ ] |

- SelectMarker
Hz

Ref Offset 1.5 dB
Ref 20.00 dBm

Center 2.480000 GHz Span 4.000 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 2.000 ms (1001 pts)
= |
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: Frequency Separation Limit
Modulation Channel (kH2) (kH2)
L 1008 > 842.7
1/4-DQPSK M 1002 >823.3
H 1002 > 824.7
Channel L

rﬁ Keysight Spectrum Analyzer - Swept SA
J ] RF | 500 DC
Marker 1 A 1.008000000 MHz
PNO: Wide G
IFGain:Low

Ref Offset 1.6 dB

10 dBidiv. Ref 20.00 dBm
Log

10.0
0.00
-10.0
-20.0
-30.0

-40.0

o MW

Center 2.402000 GHz
#Res BW 30 kHz

MSG

SENSE:INT| ALIGN AUTO

I N D O A
[ B

#VBW 100 kHz

(=R |

Avﬁ Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

Atten: 30 dB

SelectMarker’
AMkr1 1.008 MHz
1.944 dB

1A2

il e,

Properties»

Span 3.000 MHz

Sweep 1.533 ms (1001 pts) _l

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
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Channel M

| = ==

ru Keysight Spectrum Analyzer - SprtSA
T | R [500 DC SENSE:INT] I ALTGN AUTO

Marker 1A 1.002000000 MHz . Avg Type: Log-Pwr
PNO: Wide (5 ) Trig: FreeRun Avg|Hold:>100/100
£ >

IFGain:Low _ Atten: 30 dB N Select Marter,
Ref Offset 1.5 dB AMkr1 1.002 MHz

1
Eo dBidiv  Ref 20.00 dBm 0.145 dB e—

Normal

Properties»

Center 2.441000 GHz Span 3.000 MHz

#Res BW 30 kHz #VBW 100 KHz Sweep 1.533 ms (1001 pts) _l
STATUS

Channel H

| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Hold:>100/100
IF Gain:Low Atten: 30 dB SelectMarker
AMkr1 1.002 MHz

SENSE:INT] [09:20:05 AM

[ [ ] |

Ref Offset 1.6 dB
10 dBidiv.  Ref 20,00 dBm

Center 2.480000 GHz Span 3.000 MHz

#Res BW 30 kHz #VBW 100 kHz Sweep 1.533 ms (1001 pts) |

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek



Intertek

Test report no. 150900353SHA-002
Page 23 of 101

: Frequency Separation Limit
Modulation Channel (kH2) (kH2)
L 1005 >841.3
8DPSK M 1002 > 836.0
H 1002 > 836.7
Channel L

ru Keysight Spectrum Analﬂer SprtSA

| = ==
SENSE:INT] | ALIGN AUTO |DD:21 :45 AM Sep 26, 2015
Avg Type: Log-Pwr
PNO: Wide () Trig: Free Run Avg|Hold:>100/100 i
IFGain:Low Atten: 30 dB Select Marker
»

AMkr1 1.005 MHz 1
Ref Offset 15 dB
Eo dBIdiv sz zgeuu dBm 1.785 dB —

100 Normal

-10.0

Properties»

Center 2.402000 GHz
#Res BW 30 kHz #VBW 100 kHz

FCC ID: YLZ-BTM869
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Channel M

ru Keysight Spectrum Analyzer - Swept SA

| = ==

L T | RF [|500 DC
Marker 1 A 1.002000000 MHz
PNO: Wide G,
IFGain:Low

Ref Offset 1.5 dB

10 dBidiv  Ref 20.00 dBm

| I N A I
| PO N N A I A
g T i

Center 2.441000 GHz
#Res BW 30 kHz

SENSE:INT] ALIGN AUTO

#VBW 100 kHz

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

Atten: 30 dB

Select Marker.
AMkr1 1.002 MHz

1
0.140 dB

Normal

Properties»

Span 3.000 MHz

Sweep 1.533 ms (1001 pts) _
STATUS

Channel H

PNO: Wide ()
IFGain:Low

Ref Offset 1.5 dB

10 dBidiv  Ref 20.00 dBm

Center 2.480000 GHz
#Res BW 30 kHz

ALIGN AUTO

SENSE:INT] [09:24:52 AM

1 Trig: Free Run

#VBW 100 kHz

[ [ ] |

Avj Type: Log-Pwr
Avg|Hold:>100/100
Atten: 30 dB

SelectMarkerb
AMkr1 -1.002 MHz
-0.551 dB

Span 3.000 MHz

.533 ms (1001 pts) |

Sweep 1

FCC ID: YLZ-BTM869
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5 Maximum peak output power

Test result: Pass

5.1 Testlimit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt

For all other frequency hopping systems in the 2400-2483.5 MHz band: 0.125 watts
If the transmitting antenna of directional gain greater than 6dBi is used, the power
shall be reduced by the amount in dB that the directional gain of the antenna exceeds
6dBi.

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

5.2 Test Configuration

Spectrum Analyzer

RF input

&

EUT

™

Antenna connector

5.3 Test procedure and test setup

The EUT was tested according to DA 00-705 (Filing and Measurement Guidelines for
Frequency Hopping Spread Spectrum Systems)

The Maximum peak output power per FCC § 15.247(b) is measured using the
Spectrum Analyzer with Span = 5 times the 20 dB bandwidth, RBW> the 20 dB
bandwidth, VBW>RBW, Sweep = auto, Detector = peak, Trace = max hold.
The test was performed at 3 channels (lowest, middle and highest channel).

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
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5.4 Test Protocol
Temperature:
Relative Humidity:
. Conducted Power Limit
Modulation Channel (dBm) (dBm)
L 6.60 <21.00
GFSK M 6.83 <21.00
H 7.01 <21.00

Conclusion: The maximum EIRP = 7.01dBm+2.5dBi = 8.93mW which is
lower than the limit of 4W listed in RSS-247.

Modulation Channel CondL(JgEg])Power (Iall_;,nr:)
L 5.03 <21.00
1/4-DQPSK M 5.80 <21.00
H 6.22 <21.00

Conclusion: The maximum EIRP = 6.22dBm+2.5dBi = 7.45mW which is
lower than the limit of 4W listed in RSS-247.

Modulation Channel Condt(lggeglfower ('(—jgnnl]t)
L 5.50 <21.00

8DPSK M 6.15 <21.00
H 6.45 <21.00

Conclusion: The maximum EIRP = 6.45dBm+2.5dBi = 7.85mW which is
lower than the limit of 4W listed in RSS-247.

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
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6 Emission outside the frequency band

Test result: Pass

6.1 Testlimit

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the 100
kHz bandwidth within the band that contains the highest level of the desired
power.

6.2 Test Configuration

Spectrum Analyzer

RF input

©

EUT

™

Antenna connector

6.3 Test procedure and test setup

The EUT was tested according to DA 00-705 (Filing and Measurement Guidelines
for Frequency Hopping Spread Spectrum Systems)

The Emission outside the frequency band per FCC § 15.247(d) is measured using
the Spectrum Analyzer with Span wide enough capturing all spurious from the
lowest emission frequency of the EUT up to 10th harmonics, RBW = 100kHz,
VBW>RBW, Sweep = auto, Detector = peak, Trace = max hold.

The test was performed at 3 channels (lowest, middle and highest channel).

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
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6.4 Test Protocol
Temperature: 22°C
Relative Humidity: 54%
. Max reading among Limit
Modulation Channel band (dBm) Results (dBm)
L 5.541 Pass >20
M 6.718 Pass >20
GFSK
H 6.740 Pass >20
Hopping 6.594 Pass >20

Channel L
Fﬁ Keysight Spectrum Analyzer - Swept SA ===
RF ] 500 DC | SENSE:INT] ALTGN AUTO [05:35:32 AMJan 14,2016
Avg Type: Log-Pwr TRA
) Trig: Free Run Avg|Held:>100/100 A
IFGaln:Luw Atten: 28 dB

Mir1 2.246 36 GHz UGG
Ref Offset2 dB
1LO dBldiv R;f 2;.900 dBm 53 579 dBm |

. Next Pk Right

Next PK Left

-10.0

Start 9 kHz Stop 2.310 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts)

sa| 3 File <01 13.png> saved

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
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ri Keysight Spectrum Analyzer - Swept SA ===
RF D! SENSE:INT) ALIGN AUTO \06:52:33 Al
Avg Type: Log-Pwr
PNO: Fast () 1rig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB Select Marker’
Ref Offset dB Mkr2 2.399 990 50 GHZ 2
Ref 20.00 dBm -36.531 dBm Y —!
Normal
EEEEE
Delta
[ |
Fixed!>
e
Off
MKR MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTIONVALUE |
N [1[f] 2 .401 96 GHz 5. 541 T I S D [ ——
2 l}]l:ll] 2.399 990 50 GHz -36 531 dBm ——_
3 I

rﬁ e e SweptSA \i”i|&||

Ro | SENSE:INT| ALIGN AUTO  [05:38:20 AMJan 14, 2016
Avg Type: Log-Pwr TracelDetector

PNO: Fast L) Trig: Free Run Avg|Hold: 27/100
IFGain:Low Atten: 28 dB Select Trace |

Ref Offset 2 dB 1
10 gBiciv Ref 20.00 dBm . —

Clear Write

Trace Average

Max Hold

Ly s

i |
Mlll--MMM!MMMM
R W"'"mwlmlr b

10f3

Start 2.500 GHz Stop 6.500 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts) _
E STATUS
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[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 24/100
IFGain:Low Atten: 28 dB
Mkr1 8.243 9 GHz NextPeak

Ref Offset 2 dB
1o gBde Ref 20.00 dBm -56.684 dBm ——

Next Pk Right

Next Pk Left

[

Start 6.500 GHz Stop 10.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:51:39 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 27/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -20. ——

Log

Next Pk Right

Next Pk Left

il

Start 10.500 GHz Stop 14.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 28/100
IFGain:Low Atten: 28 dB
Mkr1 18.437 2 GHz NextPeak

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -55.559 dBm ——

Next Pk Right

Next Pk Left

Start 14.500 GHz Stop 18.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:55:58 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 14/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -o4. ——

Log

Next Pk Right

Next Pk Left

Start 18.500 GHz Stop 22.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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rﬁ e nr e SweptSA \i”i|&||

RE | SENSE:INT] ALIGN AUTO \05:57:54 AMJan 14, 2016
Marker 1 23.840. 37500000 GHz Avg Type: Log-Pwr TRA

PNO: Fast ) Trig: Free Run Avg|Hold: 22/100
IFGain:Low Atten: 28 dB

Mkr1 23.840 437 5 GHz |[EEEEE
Ref Offset 2 dB

1LU gB!dlv RZf 2;e00 dBm 53.949 dBm I

Next Pk Right

Next Pk Left

Start 22.500 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.67 ms (40001 pts)

Channel M

rﬁ KEys\ghtSpEctrumAna\yzer SweptSA \i”i|&||

Fx I | SENSE:INT| ALIGN AUTO  [05:35:39 AMJan 14, 2016
Avg Type: Log-Pwr TracelDetector

PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB Select Trace |

Ref Offset 2 dB 1
10 gBiciv Ref 20.00 dBm -54. —

Clear Write

Trace Average

Max Hold

i |
Wmmmm mw"r i Trace On

10f3

Start 9 kHz Stop 2.310 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts) _
E STATUS
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ri Keysight Spectrum Analyzer - Swept SA =R
RF D SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB
Next Peak
Ref Offset2 dB
Ref 20.00 dBm . |
Next Pk Right|
s
Next Pk Left

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =+

g N [ 1] 2 440 834 00 GHz 6. m @®eml | 0 00000000 |
2 l}]l:ll] 2.336 984 75 GHz 55 924 dBm ——_
3 I

MSG €3 No Peak Found STATUS

ru Keysight Spectrum Ana\yzer SweptSA

EREE= |

SENSE:INT| ALIGN AUTO  [05:40:08 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 23/100
IFGain:Low Atten: 28 dB

NextPeak

Ref Offset 2 dB
1LU gB!dIV Ref 20.00 dBm -4o. e |

Next Pk Right

Next Pk Left

Start 2.500 GHz Stop 6.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 40/100
IFGain:Low Atten: 28 dB
Mkr1 9.026 4 GHz NextPeak

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -56.522 dBm ——

Next Pk Right

Next Pk Left

TR

Start 6.500 GHz Stop 10.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:51:42 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 38/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -29. ——

Log

Next Pk Right

Next Pk Left

Start 10.500 GHz Stop 14.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 12/100
IFGain:Low Atten: 28 dB
Mkr1 17.882 2 GHz UL

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -56.392 dBm ——

Next Pk Right

Next Pk Left

Start 14.500 GHz Stop 18.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:56:00 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 21/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -o4. ——

Log

Next Pk Right

Next Pk Left

Start 18.500 GHz Stop 22.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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rﬁ Keysight SpEdrum Ana\yzer Swept SA =R
Q_ DC SENSE:INT] ALIGN AUTO __|05:57:56 AMJan 14, 2016
Avg Type: Log-Pwr TRAI
PNO: Fast ) Trig: Free Run Avg|Hold: 26/100
IFGain:Low Atten: 28 dB
Mkr1 24.881 875 0 GHz i i

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -53.732 dBm ——

Next Pk Right

Next Pk Left

Start 22.500 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.67 ms (40001 pts)

Channel H
rﬁ Keysight Spectrum Ana\yzer SweptSA ==
RF | SENSE:INT| ALIGN AUTO  [05:35:47 AMJan 14, 2016
Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100 M

IFGain:Low Atten: 28 dB
Next Peak
Ref Offset 2 dB

10 dBidiv.  Ref 20.00 dBm -93. ——
Log
Next Pk Right

Next Pk Left

WWIHWW'T'"""‘“""

Start 9 kHz Stop 2.310 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts)
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ri Keysight Spectrum Analyzer - Swept SA =R
RF D SENSE:INT| ALIGN AUTO
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB
Next Peak
Ref Offset2 dB
Ref 20.00 dBm . |
Next Pk Right|
s
Next Pk Left

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =+

g N [ 1] 2 479 836 25 GHz 6. 740 @®eml | 0 00000000 |
2 l}]l:ll] 2.483 959 25 GHz 53 101 dBm ——_
3 I

B
SENSE:INT| ALIGN AUTO  [05:42:09 AMJan 14, 2016
Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold:>100/100 M

IFGain:Low Atten: 28 dB

NextPeak

Ref Offset 2 dB
1LU gB!dIV Ref 20.00 dBm -4o. e |

Next Pk Right

Next Pk Left

Start 2.500 GHz Stop 6.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB
Mkr1 9.026 4 GHz NextPeak

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -56.522 dBm ——

Next Pk Right

Next Pk Left

Start 6.500 GHz Stop 10.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:51:50 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 20/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -of. ——

Log

Next Pk Right

Next Pk Left

Start 10.500 GHz Stop 14.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)
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Ref Offset 2 dB

1LU gB!dw Ref 20.00 dBm

Start 14.500 GHz

#Res BW 100 kHz #VBW 300 kHz

[BE eyt spectram I =& e
RE SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 29/100
IFGain:Low Atten: 28 dB
NextPeak

Mkr1 18.447 7 GHz

-54.632 dBm | —|

Next Pk Right

Next Pk Left

Stop 18.500 GHz
Sweep 13.33 ms (40001 pts)

SENSE:INT)|

ALIGN AUTO

y Trig: Free Run

PNO: Fast ()
" Atten: 28 dB

IFGain:Low

Ref Offset 2 dB

1LU gB!dIV Ref 20.00 dBm

Start 18.500 GHz

#Res BW 100 kHz #VBW 300 kHz

Avg Type: Log-Pwr

\i”ih?@-l
AvglHold: 14/100

|05:56:07 AM Jan 14, 2016 m
Next Peak
s |
Next Pk Right|

Next Pk Left

Stop 22.500 GHz
Sweep 13.33 ms (40001 pts)
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rﬁ Keysight SpEdrum Ana\yzer Swept SA ==
Q DC SENSE:INT| ALIGN AUTO _ [05:58:01 AMJan 14, 2016
Avg Type: Log-Pwr TRAI

PNO: Fast ) Trig: Free Run Avg|Hold: 41/100
IFGain:Low Atten: 28 dB

Mkr1 24.881 875 0 GHz Next Peak
Ref Offset2 dB

1LUgB.'d|v Rgf 2;e00 dBm _53.732 dBm I

Next Pk Right|

e ——|

Next Pk Left

Start 22.500 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.67 ms (40001 pts)

Hopping

rﬁ KEys\ghtSpEctrumAna\yzer SweptSA \i”i|&||

R I | SENSE:INT] ALIGN AUTO  [05:35:54 AMJan 14, 2016
Avg Type: Log-Pwr TracelDetector

PNO: Fast L) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB Select Trace |

Ref Offset 2 dB 1
10 gBiciv Ref 20.00 dBm -55. —

Clear Write

Trace Average

Max Hold

Min Hold

-------- |

WWMW”WW"W““W” Trace On

10f3

Start 9 kHz Stop 2.310 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts) _
E STATUS
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rﬁ Keysight Spectrum Analyzer - Swept SA \i”£|&||
RF | 50 ¢ DC | SENSE:INT| ALIGN AUTO \07:54:50 AMOct 23, 2015
Avg Type: Log-Pwr
PNO: Fast (L, 1rig: FreeRun
IFGain:Low Atten: 28 dB
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ri Keysight Spectrum Analyzer - Swept SA
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L 3.482 Pass >20
M 4.542 Pass >20
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H 5.044 Pass >20
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FCC ID: YLZ-BTM869
IC: 9088A-BTM869

TTRF15.247_V1© 2015 Intertek




Intertek

Test report no. 150900353SHA-002

Page 45 of 101
Channel L
[BE eyt spectram B Swep A =&
RF DC SENSE:INT] ALIGN AUTO __|05:35:55 AMJan 14, 2016
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 28 dB

Mkr1 2.246 24 GHz NextPeak

Ref Offset 2 dB
1LUgB.'d|v Ref 20.00 dBm -53.893 dBm ——

Next Pk Right

Next Pk Left

. MWWWWWNWMWTWMW\NW Lkl

Start 9 kHz Stop 2.310 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 8.000 ms (40001 pts)

ri Keysight sPEmum Ana\yzer Swept SA ===
(502 DC | | | SENSE:INT) ALIGN AUTO
Marker 22 399998250000 GHz ) Avg Type: Log-Pwr
PNO: Fast () 1rig: Free Run Avg|Hold:>100/100
s
IFGain:Low Atten: 28 dB
NextPeak
Ref Offset2 dB
Ref 20.00 dBm : e
Next Pk Right
||
Next Pk Left

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE =+

il N [1]f] 2 401 998 00 GHz 3 482 8m [ 0 |
2 I}]l]l] 2.399 998 26 GHz -44 682 dBm ___
3 I

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek



Intertek
Test report no. 150900353SHA-002
Page 46 of 101

[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 31/100
IFGain:Low Atten: 28 dB
Mkr1 4.804 7 GHz NextPeak

Ref Offset 2 dB
1o gBde Ref 20.00 dBm -44.815 dBm ——

Next Pk Right

Next Pk Left

Start 2.500 GHz Stop 6.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:47:55 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 68/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -20. ——

Log

Next Pk Right

Next Pk Left

Start 6.500 GHz Stop 10.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek



Intertek
Test report no. 150900353SHA-002
Page 47 of 101

[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 22/100
IFGain:Low Atten: 28 dB
Mkr1 14.432 9 GHz NextPeak

Ref Offset 2 dB
1o gBde Ref 20.00 dBm -56.744 dBm ——

Next Pk Right

Next Pk Left

b i e \I'H 4]

Start 10.500 GHz Stop 14.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:54:01 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 55100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -29. ——

Log

Next Pk Right

Next Pk Left

Start 14.500 GHz Stop 18.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek



Intertek
Test report no. 150900353SHA-002
Page 48 of 101

[BE eyt spectram I =& e
RF SENSE:INT| ALIGN AUTO |
Avg Type: Log-Pwr
PNO: Fast ) Trig: Free Run Avg|Hold: 28/100
IFGain:Low Atten: 28 dB
Mkr1 22.269 4 GHz NextPeak

Ref Offset 2 dB
1o gBde Ref 20.00 dBm -54.076 dBm ——

Next Pk Right

Next Pk Left

Start 18.500 GHz Stop 22.500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 13.33 ms (40001 pts)

EREE= |

SENSE:INT| ALIGN AUTO  [05:58:13 AMJan 14, 2016
Avg Type: Log-Pwr

PNO: Fast L) Trig: Free Run Avg|Hold: 19/100
IFGain:Low Atten: 28 dB

NextPeak
Ref Offset2 dB

10 dBldiv.  Ref 20.00 dBm -24. ——

Log

Next Pk Right

Next Pk Left

Start 22.500 GHz Stop 25.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 10.67 ms (40001 pts)

FCC ID: YLZ-BTM869
IC: 9088A-BTM869
TTRF15.247_V1© 2015 Intertek



Intertek

Test report no. 150900353SHA-002

Page 49 of 101
Channel M
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